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











PACKAGE LEAFLET: INFORMATION FOR THE PATIENT



 
 
 


 
 
 











1. WHAT PARACETAMOL 500MG TABLETS ARE       
    AND WHAT THEY ARE USED FOR

2. WHAT YOU NEED TO KNOW BEFORE 
  YOU TAKE PARACETAMOL 500MG TABLETS 



· 
· 
· 


·  
  

PARACETAMOL 500MG TABLETS 
(Paracetamol)





4.  POSSIBLE SIDE EFFECTS

55. HOW TO STORE PARACETAMOL 500MG TABLETS

6. CONTENTS OF THE PACK AND OTHER  
     INFORMATION

3. HOW TO TAKE PARACETAMOL 
    500mg TABLETS 












• 
 
• 
•  
  
 
•  
 















































































• 
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